EAST GOSHEN MUNICIPAL AUTHORITY
January 13, 2025
7:00

e 7:00pm CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE

o Ask if anyone will be taping the meeting

s+ CHAIRMAN’S REPORT/OTHER MEMBERS' REPORTS
o Reorganization/appointments

e LIAISON REPORTS

¢ SEWER REPORTS
o Director of Public Work’s Report
o Pennoni Engineer’s Report
o Big Fish Environmental Report

e APPROVAL OF MINUTES
o December 9, 2024

. PPROVAL OF INVOICES

Company Invoice # Amount Paid?

Pennoni 1256808 | $2,459.75
Gawthrop Greenwood 22066269 $538.50
Gawthrop Greenwood 22067461 $123.00
Gawthrop Greenwood 222069250 $266.50

Payment
Pennoni for Zimmerman Enviornmental - RCSTP | Application #3
UV Disinfection System Replacement (final) | $7,043.52
[...]
Once we get into normal weather, we will start the process on pulling
manholes and plugging lines in the condominium’s complexes at night. |
spoke to the manager at Goshen Valley and told her the game plan and
that it will be up to them to make the repairs to the issues we find.

Alarms: 17

PA One Calls: 150

Monthly Rainfall: 4.52”

Lateral Repairs or Caps:




i L —T 1 o 1Y t_ 1

SO i_l_l!

,.

ooe

(vd onmsAsiieH) ey —@—  XeWAleQ—@— SAvAleq—o—  UlWAleQ—e—

|

XeW/BAY/UIA AleQ JeaA-T

i

0ot

0002~

000T-

000T

0002

ooor

© 0009



AR

' b@ﬁ!ﬂ]”f{;—z}'

!‘i\ ”’33
’ -

. x [ = ";' 2
555'_‘:'_‘{@5?15.
}%3' "‘{"!{5 _
5N L
NI,
RN

e ..

LT

ALEELL LTS

g
f

i

 Cle

o-W

‘.
y’,-
¢

| STANETAY
WA (-

Y,
Ce

”

L




LY/ R ST TS T

% Seuwstr
S e Foar
GronAS +

x0<

[-0-w
= loet voean

1S
B
4




Pennoni EAST GOSHEN MUNICIPAL AUTHORITY

ENGINEER'S REPORT
January 9, 2025

Ridley Creek Sewage Treatment Plant (RCSTP)

e Caustic Soda Conversion — We submitted the 0&M Manual information for the system to the Township and
operator on January 7.

e UV Disinfection System - The Mechanical Contractor, Zimmerman, has submitted their final payment
application and closeout documents, and we provided a payment recommendation letter.
The only outstanding punchlist item remains the connection of the permanent alarm to the two UV modules.
John Laidley had begun to complete the alarm connections a couple months ago. The system is still being run
in Hand mode with one module On and the other Off in the meantime. After the alarms are connected, the UV
modules will be complete, and we will notify PADEP accordingly.

e Generator #2 Replacement — No activity by Pennoni since the last report.

o Electrical Supply Evaluation — The power supply meter was installed on December 5. The 25 days of power
supply monitoring was completed, and the power supply meter was removed on December 30. EnerGTest will
analyze the data and provide a report indicating if there were any notable electrical events or supply anomalies.
If there are no notable events or anomalies, we will notify EnerG Test to continue monitoring the power supply
for an additional 25 days.

e Arc Flash Study - It has been over five years since the last study, and there have been electrical equipment
changes, most notably the replacement of both generators. We contacted the company who performed the last
arc flash study, Clinger Electric, in November to obtain a quote. We provided additional information to them
thereafter per their request and are awaiting the quote.

Sanitary Sewer Pipe Rehab

o Supplee Valley Pipe Lining - The awarded contractor, Vortex Services, updated their insurance certificate to
address the prior non-compliant certificate. The contract can now be executed and the Notice to Proceed can
be issued.

New Connections

o Millstone Meadows (1010 Hershey Mill Road) — Site construction has begun, and we are performing regular
inspections.

o 301 Reservoir Road (5-Lot Residential Subdivision) — Site construction has begun, and we are performing
regular inspections.

e 14 Reservoir Road — No activity by Pennoni since our last report. We are awaiting a plan resubmission to
address comments from our last review letter dated July 12, two of which are related to sanitary sewer.

o 1338 Morstein Road (WCU Foundation) - Three new homes are proposed in East Goshen with additional homes
in West Whiteland. No activity by Pennoni since our last report.

e 1344 Morstein Road — One new home is proposed. No activity by Pennoni since our last report. We previously
provided a comment letter on the plans on November 22.

e 107 N. Chester Road — One new house is proposed. No activity by Pennoni since our last report.

Christiana Executive Campus
121 Continental Drive, Suite 207 T: 302-655-4451 ‘ WwWw.pennoni.com

Newark, DE 19713 Page 1 of 2



EGMAU25001 Engineer's Report
East Goshen Municipal Authority January 9, 2025 Page 2 of 2

Chapter 94 Reports
o We initiated preparation of the 2024 Chapter 94 Reports, which are due for submission to PADEP by March 31.

END OF REPORT



RCSTP Monthly Operations Report

January 2025

Big Fish

Environmental Services Inc.

Executive Summa

The Ridley Creek sewage treatment plant outfall 001 met all effluent limitations regarding water
quality for December 2024. All supplemental reports were submitted for December 2024. Caustic
usage decreased to 54.34 gallons per day from 63.53 gallons per day last month. Aluminum
sulfate solution volumes increased to a daily average of 74 gallons per day from the previous
standard of 69.4 gallons per day last month. No significant mechanical or operational issues were
observed during the SBR treatment process. Sludge dewatering did not encounter any significant
mechanical or operational issues. There were no odor complaints during the month.

Table 1
December 2024- Final Effluent - Outfall 001

Flow CBOD5 Total Nitrogen TS5 NH4-N Total Phosphorus | Fecal Coliform
NPDES Permit MGD Ibs/ Ibs/ Ibs/ Ibs/ lbs/ | Geo | Geo

Discharge Limitations | Average | mg/L | month | mg/L | month | mg/L | month | mg/L | month | mg/L | month | Mean | Mean

0.75 10 62 Report | Report [ 10 62 25 44 0.5 3 200 1,000

Inst.Max | 20 94 15 94 5 1

Sample Date
December 3, 2024 0.276 26 6.0 5.68 131 | 45 104 | 010 | 023 | 010 | 023 1 0.0000
December 10,2024 | 0.245 23 47 5.81 119 5.0 102 | 010 | 020 | 010 | 020 1 0.0000
December 17, 2024 0.317 23 6.1 0.70 19 45 119 | 010 026 | 0.16 042 1 0.0000
December 24, 2024 0.351 20 5.9 7.30 14 40 17 | 010 | 029 | 0.15 0.44 1 0.0000

i Tl et gl Bl Pl Boe o e ;

Average 0297 | 23 | 57 | 487 | 120 | 45 | 110 | 010 | 025 | 043 | 032 | 1 | 00000
Minimum 0245 | 20 | 47 | 070 | 19 | 40 | 102 | 010 | 020 | 010 | 020 | 1 |0.0000
Maximum 0351 | 26 | 61 | 730 | 214 | 50 | 119 | 010 | 029 | 016 | 044 | 1 |0.0000

Treatment Process Operation

Table 1 illustrates the final effluent composite sample data reported for outfall 001 for December
2024. The monthly average total phosphorus was reported as 0.13 mg/L compared to the permit
limitation of 0.50 mg/L. The TSS samples were consistently in single digits. The results remain
below the weekly maximum of 15 mg/L. The monthly average TSS is reported as 4.5 mg/L
compared to the discharge limitation of 10 mg/L.



Table 2

December 2024 - Influent Wastewastef

Fhosphorus,Total,
Flow 80D5 CBODS T8 NH4-N TN, mg/L mgfl
Design Basis mgfL |ibs/day| mgfL |ibsfday| mgft |lbs/day| mg/L |lbs/day! mgfL |lbs/day | mg/L |lbs/day
MGD
Average | 335 | 2,008 | WA NA 320 ;2,001 32 200 48 301 8.1 5
© SampleDate
December 3, 2024 243 576 208 495 192 455 360 8 524 124 6.1 144
December 10, 2024 305 714 2n 543 244 478 130 65 50.7 99 683 | 134
December 17, 2024 208 664 130 135 IL] 497 304 68 Al6 106 | 562 | 125
December 24, 2024 629 | 1,742 | 521 § 1443 | 1288 797 110 i 9.16 54 ]
Average 0.280 191 93¢ 334 204 237 557 35 82 531 175 | 693 | 104
Minimum 0.235 243 576 | 2080 1 495 192 455 30 65 416 a9 562 | 125
Maximum 033 620 | 1,742 | 521 | 1443 | 288 197 a0 110 | 618 171 | 916 | 24

Table 2 represents the water quality data of the flow entering the plant at the doghouse manhole
where the composite samples were collected in December, 2024,

Table 3

December 2024 - Applebrook - Out Fall 002
Flow £B0D5 Total Nitrogen 188 NHE-N PhosphorusYotal | Fecal Coliform
: NPDES Permit
: Average | mgfL | month | mg/L | month | mg/L | month | mg/L | month | mg/L | month | Mean | Mean
0135 | 25 Report | Report | 30 20 | s | o5 | 3 | 200 | 1,000
. December 3, 2024 26 0.72 | 568 | 156 45 124 | 610 | 003 | 016 | 003 1 | 00000

Average 0.033 26 | 072 | 568 | 156 | 43 i2 | 030 ¢ 003 | 010 | 003 1 | 00000
Minimum 0033 26 | 072 | 568 | 156 | 45 12 | 610 ; 003 | 010 | 003 1| 00000
Maximum 0,033 26 | 0J2 | 568 | 156 | 43 12 | 010 ¢ 003 | 610 | 003 [ 00000

Table 3 represents the water quality data of the flow pumped to Applebrook Golf Course in

December 2024
PA DEP

No activity

Pennoni Associates

No activity

Page2 of 4



Significant Rainfall

During December, there were Ten (10) days where rain occurred. There were 3 days where rain
accumulation was greater than 0.50"

December 12th- 1.00"
December 16th- 0.82"
December 28th- 0.62"

Total rainfall for December was 3.95 inches

Chemical Data

T T . - December 2024 R
Chemical - ... - _D__aily_Avefage L _ Total Monthly
Caustic Scda, gal 54.54 1,685
Aluminum Sulfate solution, gal 74 2,294
Sludge Dewatering, gal* 37,222 558,334

*15 days of sludge dewatering

There was an increase of 81,332 gallons of sludge dewatering during the month of December
compared to November.

Minor Preventative Maintenance
Flushed chemical feed lines to the SBRs.
Cleaned final effluent weir trough daily.
Skimmed surface of disc fillers daily
Drained and cleaned disc filters bi-weekly.

Cleaned buildings and laboratory.

Major Repairs or Upgrades

-Disk filter #2 drive chain repaired and re-tensioned

Upcoming Repairs or Upgrades

-New Alum pump to be installed

-install new alum valve actuators

Page 3 of 4



Flow Data

December 20624
Flow Meter Location Total Volume for Average Daily Daily Maximum
Month, MG Flow, gpd Flow, gpd
Influent Wastewater to
Screching Building 10.026 323,422 412,260
Influent Wastewater to
SBRs 12.524 403,993 508,096
Internal Recycle 2.498 80,572 120,174
Treated Effluent to Disc
Filters 14.917 384,429 465,712
Final Effluent Discharge 10.130 327.000 539,000
Applebrook Golf Course® 0.268 33,195 40,584

*The Applebrook pump only ran for the first 8 days of December before it was turned off until

next season

The plant hydraulic design loading is 745,000 gpd.

There were no high flow events d.uring the month of December 2024

Paged of 4




Radie RN B T P

DRAFT
EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY
MEETING MINUTES
December 9, 2024

The East Goshen Township Municipal Authority held their regular meeting on Monday,
December 9, 2024 at 7:00 pm. at the Township Building.

Members in attendance are indicated in BOLD:

Dana Pizarro, Chairman

Walter Wujcik, Vice Chairman

Kevin Cummings

Sean Ellsworth

John Stipe

Also in attendance were:

Mark Miller (Director of Public Works),
Michele Truitt (Supervisor)

Dave Ware (Finance Director),
Patrick McKenna (Attorney)

Robert Jefferson (Attorney)

Stacey Fuller (Attorney)

Mike Ellis (Pennoni).

COMMON ACRONYMS:

ATS — Automatic Transfer Switch

BFES — Big Fish Environmental Services MA- Municipal Authority

BOS - Board of Supervisors NPDES ~ National Pollutant Discharge Elimination System
CB — Conservancy Board PC — Planning Commission

DEP — Department of Environmental Protection PM— Prevention Maintenance

EPA — Environmental protection Agency PR — Park & Recreation Board

HC — Historical Commission RCSTP — Ridley Creek Sewer Treatment Plant
I&I - Inflow & Infiltration SBR — Sequencing Batch Reactor

LCSTP — Lockwood Chase Sewer Treatment Plant S50 — Sanitary System Overflow

PWD - Public Works Department WAS — Waste Activated Sludge

Call to Order & Pledge of Allegiance

Dana called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance.
Dana asked for a moment of silence for our police, fire fighters, EMT and military.

Dana asked if anyone would be recording the meeting. There was no response.

Chairman’s Report/Other Members Report
None

MA 12-9-24 draft 1



N GO SO L L R

Liaison Reports
1. Conservancy Board - Walter mentioned that they had a tree planting behind Bellingham with the

help of Mark Miller and Public Works department.

SEWER REPORTS

1. Director of Public Works, Mark Miller’s report for December 9, 2024,

Monthly Flows — The average daily flow to West Goshen was 716,702 gallons per day.

Meters:
s Were read on a daily basis
+ We have a problem with the Westtown Way meter reading high since 11/30/24.

C.C, Collection:
» The pumping stations were visited on a daily basis.
» Wet wells were washed down
» No problems to report

Ridley Creek Plant
e The utility water pump quit working. We assisted the plant operator by pulling the pump
and taking it to our repair shop. I told them we needed it back right away and they turned it
around in one day. Lenni was able to install the pup the next morning.
» We are scheduled to move the new generator to Ridley on Tuesday. Lenni will be
disconnecting the old generator and making the switch.
+ The flock tank was knocked offline when a circuit breaker tripped. We had to wait for the
breaker to come in, which Lenni replaced.

Alarms; 12
PA 1 Calls: 112

Monthly Rainfall: 3.0”

Lateral Repairs or Caps: 6 lateral caps were replaced.

MA 12-9-24 draft 2



P o=

26

27
28
29

30

31
32

33
34
35

36
37

2. Pennoni Engineer’s Report dated December S, 2024

Ridley Creek Sewage Treatment Plant (RCSTP)

Caustic Soda Conversion - We previously prepared a draft 0&M Manual for the system that
was submitted to the Township and operator for review. We will set up a meeting to review
now that the system is up and running so that the Manual can be finalized.

UV Disinfection System —No activity by Pennoni since our last report. The only outstanding
punch list item is the connection of the permanent alarm to the two UV modules. John
Laidley has begun to complete the alarm connections. The system is still being run in Hand
mode with one module On and the other Off in the meantime. After the alarms are connected,
the UV modules will be complete and we will notify PADEP accordingly.

The Mechanical Contractor, Zimmerman, has submitted their final payment application. We
are awaiting the closeout documents before providing the payment recommendation letter.

Generator #2 Replacement — No activity by Pennoni since the last report.

Electrical Supply Evaluation — Installation of the power supply meter and the first 25 days
of power supply monitoring is scheduled for December 5. If there are no notable electric
surge or related events in the first 25 days, we will notify EnerG Test to leave the monitor in
place for an additional 25 days.

Separate of the power monitoring — An updated arc flash study should be considered in the
near future since it has been over five years since the last study and there have been electrical
equipment changes, most notably the replacement of both generators. As requested by the
MA, we contacted the company who performed the last arc flash study, Clinger Electric, on
November 22 to obtain a quote. When received, the quote can be considered in the 2025
budgeting. We anticipate it can occur separate of and after the power monitoring.

Sanitary Sewer Pipe Rehab

Supplee Valley Pipe Lining — We are confirming acceptability of Insurance coverages from
the awarded contractor, Vortex Services, with Township staff. Once the documents are
deemed acceptable, the contract can be executed and Notice To Proceed can be issued. .

New Connections

Millstone Meadows (1010 Hershey Mill Road) — We have continued to review construction
submittals and shop drawings in advance of construction.

301 Reservoir Road (5-Lot Residential Subdivision) — We reviewed construction submittals
and shop drawings. The developer is finalizing financial security and legal agreements after
which construction can comment.

14 Reservoir Road — No activity by Pennoni since our last report. We are awaiting a plan
resubmission to address comments from our last review letter dated July 12, two of which are

MA 12-9-24 draft 3



16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

related to sanitary sewer.

¢ 1338 Morstein Road (WCU Foundation) — It was confirmed that East Goshen does not need
to fill out or sign the Sewage Facilities Planning Mailer since no existing or proposed East
Goshen public sanitary sewer pipes are associated with the project. After all the Sewage
Facilities Planning Mailer Components are completed with West Whiteland Township, the
Applicant can submit to DEP.

e 1344 Morstein Road — One new home is proposed. We reviewed plans and the Sewage
Facilities Planning Mailer, and we provided a comment letter on November 22,

e 107 N. Chester Road — One new house is proposed. The Applicant submitted updated plans